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LABORATORY ANALYTICAL REPORT 

 
 

Client:  Paul’s Wrecking Company 

5555 S. New Hampshire Dr. 

Okc, OK 55555  

Tec-An Log #: 15-5555 

Address: Project Name: 5555 

 Project/PO #: 55-55 

Date Received: 12/1/2015 Sampled By: Bill Brasky 

Date Analyzed: 12/1/2015 Date Sampled: 12/1/2015 

Turn Around: Standard   

    

SAMPLE # SAMPLE INFORMATION 
LOCATION/MATERIAL DESCRIPTION 

ASBESTOS 

COMPONENTS (%) 
NON-ASBESTOS 

COMPONENTS (%) 
PHYSICAL DESCRIPTION 

(COLOR/TEXTURES) 
1 CEILING PANEL NONE CELLULOSE 45 

FIBROUS GLASS 15 

OTHER 40 

OFF-WHITE/FIBROUS 

2 CEILING POPCORN 

TEXTURE 

CHRYSOTILE 3 CELLULOSE 15 

OTHER 82 

OFF-WHITE/MEDIUM 

3 CEILING POPCORN 

TEXTURE 

CHRYSOTILE 3 CELLULOSE 15 

OTHER 82 

OFF-WHITE/MEDIUM 

4 CEILING POPCORN 

TEXTURE 

CHRYSOTILE 3 CELLULOSE 15 

OTHER 82 

OFF-WHITE/MEDIUM 

5 SHEETROCK MUD/JOINT 

COMPOUND 

NONE OTHER 100 WHITE/SOFT 

6 CEILING TEXTURE CHRYSOTILE 3 CELLULOSE 2  

OTHER 95 

WHITE/SOFT 

7 CEILING TEXTURE CHRYSOTILE 5 CELLULOSE 2 

OTHER 98 

WHITE/SOFT 

8 12X12 VINYL FLOORING NONE CELLULOSE 2 

FIBROUS GLASS 10 

OTHER 88 

WHITE/SOFT/SLI-FIBROUS 
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This laboratory uses the standard “Visual Area Estimation” technique of polarized light microscopy (PLM) for determining 

the quantity of asbestos in a bulk material sample.  The analysis of samples containing small amounts of asbestos, 

less than 10% by weight or fibers shorter than 20 micrometers in length, using this technique may not be 

accurate.  The US Environmental Protection Agency (US EPA) RECOMMENDS verification of such analyses by a 

more reliable method such as the PLM “Point Counting” technique, or in the case of floor tile and short-range 

chrysotile, the “Analytical Electron Microscopy” techniques.  If this service is desired, please contact TEC-AN, 

Inc. for costs and processing approvals. ”Results represent the asbestos analysis of samples submitted by the client.  

Sample location, description, area, etc., was provided by the client. This report shall not be reproduced, except in full, 

without the written consent of    TEC-AN, Inc. Results relate only to the items tested or calibrated.  All results are included in 

the report. 
 

 

 
 
 
 
NOTE:  THISE SAMPLES WILL BE PROPERLY DISPOSED OF AFTER 45 DAYS FROM RECEIPT OF 
RESULTS UNLESS OTHERWISE REQUESTED BY THE CLIENT. 

            


